
2 / 27 
REV. 12 2016 

BODY TAV.1.0 ED. 10/16 



 

 3 / 27 
REV. 12 2016 

ITEM PART NUMBER DESCRIPTION QTY REMARK 

1 C26C100100 Body 1  

2 C200000002 Side cover 1   

3 0202032 Screw M6X16 - GB/T70.1 7  

4 0205007 Washer D.6 - GB/T96 10  

5 C24E1000001 Plastic cover 1   

6 0205006 Washer D.6 - GB/T97.1 7   

7 YC2-2412453 Pedal support 1   

8 0201011 Screw M6X12 - GB/T5783 6   

9 YC1-3002099 Plastic foot 4   

10 YC1-3002102 Wheel support 1   

11 0202033 Screw M6X20 - GB/T70.1 4   

12 0511242 Lever 1   

13 0204005 Nut M10 - GB/T889.1 1   

14 YC2-3011972 Plastic cover 1  

15 0202067 Screw M10X85 - GB/T70.1 1  

16 YC2-2012326-2 SMC lubricator + filter regulator 1   

17 0204007 Nut M12 - GB/T889.1 4   

18 0205013 Washer D.12 - GB/T97.1 4   

19 0507115 Cable relief 1   

20 YC2-2010781-1 Safety valve unit 3.5bar 1   

21 0306037 90° quick union 8-1/4 1   

22 0306035 90° quick union 4-1/8 1   

23 0205011 Washer D.10 - GB/T97.1 1   

24 0306034 90° union 8-1/8 1   

25 YC2-2002831 Tilting cylinder 1   

26 0202069 Screw M12X120 - GB/T70.1 1  

27 C22A030001 Pad 2  

     

BODY TAV.1.0 
 

 

ED. 10/16 
 

 

All Tool
Highlight

All Tool
Highlight


